398

107 Compact Tractor

Parts Catalog

* Toa :
@ e
.-.,:._
- 5%
- —W‘_
&
Ed
=
—

_—
==




MODEL 107
COMPACT TRACTOR
PRICE 75 CENTS Parts Catalog No. 1156

______ casecoltingersoll.com




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

ilustrations

All parts are 1illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re~
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Iindented Description

Indented parts in the descriptive list are apart of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION : REQ'D
A 55159 CYLINDERASSY -rear steering ..........00.. eensl
28 A 56208 - SOCKET ASSY -rearcylinder . . . .. .............. 1
29 A 55956 PLUG - adjusting, socketassy .......... S |
30 A 55957 SEAT -socketball, . ................. e 2
31 A 56210 SPRING -socket . ... .............c¢0vu.vu.. 1
32 A 56209 SEAT -80ocket 8pring . . . ... .v ot vt v vennnenns 1
33 G 45175 CLAMP ASSY -s0cket a8y . . ... ....0ovivvneun.. 1
16- 836 BOLT - 1/2" x2-1/4"N.F.hexX. . . .. oot teevennnn. 1
34 132- 104 PIN - cotter, 3/16" x 3", . ... .........0c0ivvuu.nn. 1
35 A 55889 STUD - ball,socket & cylinder ................. .. 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ... ... ..., 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. ...t iieeennnn . 4

Terms "Right Hand” and "Left Hand"”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

casecoltingersoll.com

s

Cs




e ALPHABETICAL INDEX
B ENGINE SECTION

Page Page

Air Cleaner «..cscesecessnssssncsaasses 9 Flywheel . vcceeereeccocenansoscnan
Battery v s vvceeesoosenncencannecesssdl FuelStrainer ....ccevececceccccoccas
Breather, CrankCasSe ..c-oveceeesvsscscece D FuelSystem «..cc . veeeeecececanceas

-3
1
N
O =J

T CAMShATE v eseveesreneensansensennne B GASKEL KitS o « o e s oo s ovnononsnnnnns

Carburetor . . v v ccoecevevsanoncassss 9-11 GOVEINOYL & » c ¢ s s s s s s s s s asncescsososs
. Comnmecting ROd ¢ v v v s v o cevacescnonasenae Muffler & . ccvanevesnrsanrconnssocnasos
T CrankShaft o vveveveveoeoronnoennannens ..

Cylinder BIoCK .4 vt eevnnosaceancccssns
Cylinder Head . . .« v e v s .« ceessnssans s
Electrical System ... v e v et erenncacseos
Engine Block & Attaching Parts ce s seanee .
Exhaust System . . o v v e v v nevecccesoeess
Filter, Breather, . . . v et et i et v s e enann

Piston . oo vveenncoacences
Spark PIug e .ceveeeceencnn
Starter....ceceeeacansacecsscncas 1=2
Tank, Fuel .. ceectreas et sconannen
ThrottleLmkage....................
ValveS « v c s e c o s ansneacsscososscnsos

.
Oilpan ® @ 8 B U 8 0 ® O P P B A G B e o s es o
.

.
=g
»
.
.
L ]
[
]
.
~3 ¢ O W U1 W e =1 =1 =3 O

LS (B
1
gl =3 =]

BASIC TRACTOR SECTION

Page Page

Axle, Front. .o v v s vn et o e o P £ Hood « oo tecessensseansenasass 13
Axle, Rear . . v v s vnenennrnencccenseesld Implement Lift + cceveeecnccncecacaasb
Baffles & Shrouds .........0c0cececeese 1 Model G14 Weight BOX s e s cnceseeeseose 13
Brakes..... | Model G6 Head Lamp Kit. o ¢ e e o ¢ o v = - 31-33
DecalS e v v v voeseosssonasasssssasanseedd Clutch + v e v e v s aeacscccesccesepeassll
Electrical System ..... A e R Seat, Operator's ¢ eeeeeeecesassesesesld
Fenders . oo vivevveenssessoasasanssssld Steering Wheel & Gear «..ceeeececesaa. 17
% Frame .....c.vcncceeecocsanoscacsansalid TOOL TYAY e s e o s e v e sosesassannosssss 13

Grille .. ...ttt eietesvesenaaasald TransSmisSsion « . ceeeoeancecoccccenesa 23

Hitch | i iiiiiiiiennnnns 13 Wheels, Front & Rear, ,

o







=Y

PR

CASE MODEL 107 COMPACT TRACTOR

ENGINE
REF, PART NO, DESCRIPTION REQ'D
1 C 15821 BLOCK ASSEMBLY s o » v o oseesevenncsossonasonssss
2 C 15973 PIN-doweless»ceceecsecsscocsscsscssssnccnsane
3 C 15974 SEAL -~ QOil e-vocesavscacsesscscsssscssscscsssas
4 C 15822 VALVE - intake (Std.) ceccsevsssercanccvsosccnnnanns
4 C 15823 VALVE - intake (1/32' Oversize) s s+ = s s cstssssecsccvnene
5 C 15824 VALVE - exhaust (Std,) +essocecesoossceccnsecccans
5 C 15825 VALVE - exhaust (1/32" Oversize) s e« ssssreeccsoaconce
6 C 15826 SEAT - valve Spring, Upper e ecscsseescccesoconsnccccce
7 C 15827 SPRING - VAlVe s v +escececssnsssssernacasassasnss
8 C 15828 CAP - valve spring, JOWEr s+ -csosrsocrcocsccosacnne
9 C 15829 CRANKSHAFT ASSEMBLY e+ e v sceveososssnaoscsasccsos
10 C 15830 PIN - crankshaft gear s+ s e s s s ecesscccncccccecnen
11 C 15831 GEAR - crankshaft « s c s e s s s e ernveossccosscscna
12 C 15832 PISTON AND PIN ASSEMBLY , std. {include item 14) -+« « ...
12 C 15833 PISTON AND PIN ASSEMBLY ,010 oversize (include item 14) «
12 C 15834 PISTON AND PIN ASSEMBLY .020 oversize (include item 14) - «
13 C 15835 RINGSET-pisbon(std.)---o-o-o--—o------------n
13 C 15836 RING SET - piston (,010 oversize) s erecccccescccccccene
13 C 15837 RING SET - piston (.020 oversize) c csses v soveeccccecnn
14 C 15975 RING - retainer, piston pin s s s esccratsseccccccceccnn
15 C 15838 CONNECTING ROD ASSEMBLY »cccer o necscscscccncne
16 113- 104 GOREW e = » c ¢ evossscesssssssnnsseasoannssonns
1% C 15839 PLATE -10CK s+ + ¢ cesecancessosnsescccsncnsnsssye
18 C 15840 LIFTER = ValVe o «+ s e oo e s e ssnssosesasosenscsscssascsns
19 C 15841 CAMSHAFT » o s e ossasoeecossasosescsssasssannasness
20 C 15976 GASKET - mounting flange e s s s e s c s s csverascscsscers
21 C 15842 FLANGEASSEMBLY----------»oooo--------o-----
22 C 15843 SCREEN - Oil filter s+ cse e soesconosesocnscocsscses
23 187- 1003 SCREW - 8-32 x 5/16'hex, self tappmg-------o--oo-o
24 C 15977 SEAL -0f] +o v s seseasccsccecsassccosnsnsnnsvaesnse
25 C 15978 PLUG -drain ++s s+ e s sacessosasosnrscesssceassocne
26 C 15846 PLUG ~filler s e s s s o cecosascssosnsacsssocsans
27 C 15872 SHAFT - GOVEINOY = s+ s ssoestsecossessscscocases
28 187- 1041 SCREW - 8-32 x 3/8" hex washer head « + s evee s oo v eccnn
29 C 15844 CLAMP - goVernor lever = s e e ee s ssoesnsscscccncanse
30 - C 15845 PUMP ASSEMBLY -0il e e eso s s s csacscnssscsnosncsces
31 C 16032 SCREW - 1/4'""x 1-1/4" NC hex, sems s =cscsvons e cons
32 C 15979 GASKET - filler plug+ » s s sssessceesssaanasssacecas
33 C 15980 GASKET - cylinder head «ses=sesececacosacscqgeccns
34 C 15847 HEAD - cylindere-escescecsoccrsvessccccncccocccne
35 113- 111 BOLT - 5/16" x2-1/2"NC hex s e v-seeesescescnscnsnn
36 O 5999AB SPARK PLUG - (includes gasket) s s s s e e e s s ssecsnvcvsns
37 Nss GASKET - Spark plug +scescesonesoanoancaascans
38 C 15981 GASKET - valve COVEl s » e e oo s o s s e esosasosesessanss
39 C 15849 BODY ASSEMBLY - breather «+cccecvrscvocesseccnccses
40 C 15850 ELEMENT -~ breather « s e s e cvcsessasossaansssssnes
41 C 15851 COVER - VAlVE ¢ o v o s o a ca e v sssacsoanonanssssssasas
42 C 15852 TUBE - breathere o s o e c s s oo s s seessococssssacassns
43 C 16033 SCREW =~ #10 x 1/2" NC fillister head, sems « ¢+« s« ce oo
44 C 15854 COVER - Spark plUg s e s s o s e cacnoscscccancasnnncsne
45 173- 44 SCREW - 5-40 x 1/2" round head, machine ««»+sscessoees
46 192- 14 LOCKWASHER - #5+ s s e s eesanssosassasnsasacenssose
47 129- 4 NUT = 5-40hEX » «co oo ocsossnecassnacssssosssess
48 C 16036 NUT -1ONg «eoesssasasnsnsscscsnasssssassasocss
49 173- 42 SCREW - 5-40 x 3/8" round head, machine =+ ++sssvss s~
50 C 15857 COVER - rectifier panels « e+ s e s seooessonsonacssssone
Printed in U,S.A, , October 1969

*‘HHMGNHNHHHHNHHOOH&—Hq;—n—u—n—n—ﬂr—-r-n-n—n—n—n-mo—tmwawwHHHHHHNNNHr—HHHNH







IS

CASE MODEL

REF. PART NO,

51 C 15884
52 C 15864
53 C 16046
54 C 16040
5 C 15985
5 C 15865
57 193- 509
58 C 16042
39 C 15866
€60 C 15867
61 C 15868
62 C 16041
63 C 15869
64 C 15870
65 C 15871
66 C 15873
67 C 15986
68 C 15874
69 C 15875
70 C 16033
71 C 16044
72 C 15988
73 C 16045
74 129- 125
75 C 15876
7% C 15877
77 C 15878
78 C 16047
79 C 15879
80 C 16048
81 C 15880
82 C 15990
83 C 15989
84 C 15518
85 C 15885
86 C 15972
87 C 15886

Printed in U.S,A,

ENGINE (CONTD.)

DESCRIPTION
MAGNETO AND ALTERNATOR =+« » »
BRACKET - blower housing* *»*++++

SCREW - 5/16" x 3/4" NC fillister head, sems* * * +

BOLT - 1/4" x 5/8" NC hex, sems = + » «

KEY-flwheelo-oco.oo.o ..... “ o e e

COVER_ cylinderhead " e 00 s 0000 e
SCREW - 1/4" x 3/4" NC hex, sems = *+++« +

SCREW - 1/4" x 1-1/8" NC hex, sems -
LINK - governor spring
SPRING-gOVemOr L N
ROD-g’overnor e n e e e e LIRS
WASHER - governor == -+
LmK-thrOttle"""""' -
LEVER-gOVem0r°""""°°'

“ % 6000 e e

SPACER.....-..-...-..
GEAR ASSEMBLY - governor - -
RING-retaining"”""""""

SPOOL-governoroo ..... " e s e s 0000

EXTENSION - blower housing * =« * »

SCREW - #10 x 1/2" NC fillister head, sems

® v o 00 v s

LR ]

* a .

« o o e

.
= 8 s 2 s & e+ e »

SCREW - 1/4" x 5/8" NC hex, sems +»+» o+«
CLIP - retaining, high tension wire « e+« s+« »

WASHER - belleville
NUT - 1/2 NF hex
HOUSING - blower
PLATE - identification

DECAL - name and identification « « « « » e o o « + »

SCREW-dI‘ive--...................

DECAL - name and H.P, es s oo es.

SCREW - 1/4" x 1/2" NC fillister head, sems
WIRE = Zround « « + e s s o s oo v onvecacesa
MOTOR - starter (repairs, see page 33) » « « «
MOTOR - starter (repairs, see page 35) « + . «

MUFFLER-engineoooonoooo.oco..oo
HUB ANDSCREEN ¢ e sococecnsnsonsan

LI I 'Y

* & 4 e

. s 0

* % s s 5 e 3 e e 2 e e 4 &
. . * o . e o LI } . . » . L] *

* ° e &« & o
* e » .
LI Y
« B 8 ° s ® » e

* 8 a s .

KIT - engine gasket and seal (includes items 3, 20,
24,32,33&nd38) L I L T T

® e " s s 0 v o

STARTER - rOpe o & o 0

e e s s a0

« e e .

.
.

" e & 6 » = e * 6 s & o

107 COMPACT TRACTOR

* 0 s e 5 o * ¢ e e

= e e 8 = o
® & & 8 s e a2 e =

-
-
-
.
.
-
»
.
-
.
.
-
.
-
.
.
.
.
-

® & e+ 8 * e e @
* * o » s e @

-

REQ'D

® e 8.

* 8 8 & ¢+ e 2 e ¥ e .

Ll i e SN N N

LR 3

o0

.0

L] - . . . »

.
.

.

.

.

.

.

¢ e
|

[y

.
L]
.
.

[

....2
ooool

3
.
.

—

.oool
.ou.l

.
.
.

[

* " & e+ v = 8 o
.
.

* 9 s » = e @

el T S O EPR U SY

October 1969

@ ¢ 0 0 80 00800

fury







i

CASE MODEL

REF. PART NO,
1 C 15519
2 C 15174
3 173- 215
4 129~ 504
5 C 10657
6 C 15526
7 214~ 251
8 C 15530
9 C 15525
10 C 15861
i1 C 16038
12 C 16038
13 C 15863
14 C 15860
15 C 15984
16 C 15883
17 C 16035
18 C 15855
19 C 15983
20 C 15853
21 C 15982
22 C 16034
23 C 15859
24 C 15882
25 C 16037
26 C 15987
27 C 16043
28 C 15881
29 C 16049
30 C 15112
31 C 15540
32 187- 1054

C 15862

C 15858

Printed in U,S,A,

107 COMPACT TRACTOR

FUEL SYSTEM

DESCRIPTION REQ'
TANK_fueloo.oooo.o.oo-.oococooooooo-.--ooooo
STRAP - tank mounting* * ** e s cceceracvectccsccass
SCREW - 1/4" x 1-1/4" round head, machine, ZP * + ¢+ oo
NUT—1/4"square,ZP”“““'““°"°"'°°-'---~
ELBOW - fueltank ******cesvecsecssecnsscnsonsosss
HOSE-fuelline24"""""""’"“"“""""'
CLAMP_hose ® 2 8 48 2 2 0 e s 00 s e e en s » e e 0 000
CAP AND FUEL GAUGE ASSEMBLY** s e oo csncn
CLIP-mounting°-°'---°--*-° ..... et s e 0 s 0 e s s eense
ELEMENT -aircleaner s ****** s e s e eoesronssncsscsss
SCREW - #8 x 3/8" NC fillister head, sems *+ - e ¢t e s o cnve
SCREW - #10x1/2"NFf1111sterhead Sems *c e
BODY ~aircleaner * ===+ «s s s s s s s oo sssssenecnosocns
BRACKET ~aircleaner *»*»***» s+ s scssesesassensss
GASKET -air cleaner *°****s s s s e oo ancanssnnssnnsca
CARBURETORoo.--oo.oo-.-.-.-ooooooooooovoooo
NUT-1/4"NFhex“"“"' 48 0 s s es s e s e e
STUD - carburetor mounting =+ ******csssececccecnsce
GASKET - carburetor * - = *cs s cs oo s nsseossesocsecca
PIPE - intake *** * ¢ ¢ ¢ s eecseseocssassnsonnasssossss
GASKET -intaKe * = **** s s+ ssetesscsntcccccsacanecs
SCREW - 5/16" x 1-1/8" NC fillister head, sems * =+ *+* ¢
CONTROL ASSEMBLY - speed * - s ssesscssscsscns
CLIP*c*e*ececevsoansnsnscscacncssccssnvssssnssssoscocsss
SCREW - #10 x 1/2" NC hex washer head® * » <+ s ccreecevere
Cup_conduit D R N A I R A ) L N R R S N A )
SCREW-#10X3/8"NFhex,semS°'°'°"'°°°"'°°'-"
SPRING ~ compression=***=s+sseseessccsaccnccccns
SCREW - 5-40 x 7/16" fillister head * * ** s+ s s e e ecvenn
CONTROL - choke and throttle =<+ e -ececeeveecvrcncne ..
HANDLE_controlooooo.ooooo-.-ooooooooooooooooo
SCREW - #10 x 1/2" NC hex, self-tapping ~*=**=c*c=s*«"-
DECAL -aircleaner ****»+ s+ v essesorsvssnssscesnssa

DECAL - speed control s ==

October 1969

Pt b DN b b P b b b DD b b NG e b = NI DD DO DD B ke DD =N ND DN - D




10




P

CASE MODEL

REF. PART NO.
1 C 15887
2 C 15888
3 C 15889
4 C 16050
5 C 15890
6 C 15891
7 C 16051
8 C 15892
9 C 15893
10 C 1589%4
11 C 15991
12 C 15992
13 C 15993
14 C 15895
15 C 15896
16 C 15999
17 C 15897
18 C 15898
19 C 15899
20 C 15900
21 C 16000
22 C 16001
23 C 16002
24 C 16003
25 C 15901
26 C 16004
27 C 15902
28 C 15903
29 C 16052
30 C 15904

Printed in U.S.A,

CARBURETOR

DESCRIPTION
SHAFT AND LEVER ASSEMBLY - throttle ...
SPRmG-ﬂlmtﬂeremm o e« o4 o s s eoss e

SHUTTER - throttlee « e o ¢ ¢ « cessers s e
SCREW - 4-40 x 3/16" round head « « s o s o e o &
SPRING - idle regulating e+ ceeeeoes teves
SPRING-mainadjust ««cesosecesccscass

SCREW-idleregulating.--..............
SHAFT AND LEVER ASSEMBLY - chokes « « -« &
SPRING -~ choke returNe = « s e c oo o sesoseses
SHUTTER - ChOKE€ + s o s s s s cansssosoessesn
PLUG -welch ¢e«-- st s ecssereerensvane
PLUG-welch o ccceececese e e s veneseseaen
INLET ASSEMBLY - needle, seat and clips .+« «

CILIP-inletneedle s c s e s e e cavecenenes
FLOAT -~ carburetor « e e e c e 0o 0o o - sssssunse
SHAFT -float «ecesescsessansncncncns
BOWL AND DRAIN ASSEMBLY - float « « « = s <«

PLUNGER ASSEMBLY -drain « cseccececee

GASKET - drain plunger « s ccceoceosoe .n

GASKET-bOWltOmdy “ @ o a2 00 0 2 s e eoeoae
ADJUSTMENT SCREW ASSEMBLY - main
(includes items 6,20 and 22) + - seseeees

"Q" RING ~ adjust SCrew s evseosscccccces
SCREW -~ idle adjust e « ¢ oo : 0 s cecconsnesn
"O" RING ~bowltobody e«ccceoeecen seesen
FITTING -~ fuel inlet -« ¢ c o c s o nccessascce
Pm ® & & ® 8 4 & & » @ &8P S 3 " e ® B & 6 0 s B e ¢
PLUG-CUPOOOOOQoooooo-o ooooooooo oo
BALL - aluminuUm « e c e s e e s asoeroeccces
WASHER ¢ et v ecveaecccosses ccescscnses

107 COMPACT TRACTOR 1

REQ'D
oo-ooooootl
oooco.ooool

LR N Y I )

» e u s e 00 ese

" e e 000 a o

® & & 089 20 0
* & ¢ 58 20 a0 @
® o e v e 8 0000
e s e e s e e
¢ o 4 00 0 s

® & @ 000 0800

T e Y el ol - B

o e 5 e s 0

00..0.00.1

0.0.0.....1

ceesnncsaas 2
® ¢ » & e s O.l
..... cresal
cesreeanss 1
0...000...2
...... "“1

oooo-o.o-.l

KIT - carburetor repair (includes items 13, 16, 21,

22,23and24) oooooooooo ¢ o o200 05 00w

October 1969







CASE MODEL 107 COMPACT TRACTOR 13
HOOD.FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 c 15306 FRAME_main-ooooooooooooooooo ooooooo R 1
2 C 15421 HOQOD. ¢ s ***esececceccscsnscsse v e s s s s s ssnrns e 1
3 C 15443 COVER_PTO ..... ® a8 00880000000 s o8 o0 e o s e 1
4 113- 207 BOLT-3/8"x1"NChex,ZP°'°"' ..... sesevecsens 4
5 192_ 21 LOCKWASHER-3/8"ZP"""’°""' .......... *+ 10
6 129- 103 NUT-3/8"NChex,ZP°°'°° ...... R R E I I A 8
7 C 15425 INSERT - grille e cs*ecccrscsccccscance I |
8 C 15436 SEAL - insert »**sceseceecscs I IR |
9 C 15644 KNOB - hood latche s sscscc e ceoeen emeeossecssssccoews 1
10 C 15492 LATCH - hood **c* s+~ PR R 1
11 C 15524 LINER -dagsh s s =v2ceccevecossee e e 0o s e s esaseveas PP 1
12 C 15641 TRAY - togl s e s s o e “a e v e e s e s s s e s ers s s e es e s 1
13 187- 1054 SCREW - #10 x 1/2" self-tapping « * =+ **** " cessrecee B
14 C 15116 DRAWBAR « » = * s ¢ - s es v s anr o I L s 1
15 113- 208 BOLT - 3/8" x 3/4" NC hex, ZP <=v+vcsrscccccccencs 4
16 NSS BOX - weight (optional, order G14 machinery item)* <<~ -1
17 113- 221 BOLT - 3/8" x 7/8" NC hex, ZP ++~***=+~ sessscscnes 2
18 195- 104 WASHER - 3/8" ZP-+-*+-- cesssssasase e csesenne o
19 131- 417 NUT-DUShl/S""""”‘ ..... R R A s 12

Printed in U.S.A.

October 1969




14

.




CASE MODEL 107 COMPACT TRACTOR 15

REF, PART NO,
C 15607
NSS
111~ 219
C 15609
131- 176
C 15610
113- 102
192- 20
129- 102
C 14534

0 C 15440

1 C 15501

=00 =IO U WM -

Printed in U,S.A,

SEAT AND FENDERS

DESCRIPTION REQ'D

SEAT ASSEMBLY . .. i e e ceveocscscssssncsscsasaccsas 1
PAN - seat (includes padding) . ...ccceveveoasevosss 1
BOLT - 5/16" x 1-3/4" NC round head, square neck ..... 4
COVER-Seato-oo ooooo .-0....0....0..0...0...0l
NUT - lock 5/16" NC hex, ZP...... ceecesescsssseves &
MOUNT ~S€e3t v v o eveevonecccccssaancan cesncances 4
BOLT - 5/16" x3/4"NChex, ZP ...veeencannns eesees 4
LOCKWASHER - 5/16" ZP...... -
NUT-5/16"NChex,ZP.... ........ teessssemscnss 2
BUMPER-seat ....ccccevecsscanscnosasanacsce 2
SUPPORT-Seat .oo..oooooooo..oooo-oo.oouo.ooo1
BRACKET - hiN€ vvvoveneonnns I |

October 1969




casecoltingersoll.com




e

CASE MODEL 107 COMPACT TRACTOR 17

REF. PART NO,
1 L 15282
2 131~ 1113
3 C 15095
4 C 15096
5 C 15097
6 126- 16
7 C 15510
8 111~ 215
9 192- 20
10 129- 102
11 195- 514
12 C 15104
13 C 15105
14 219- 17
15 113- 103
16 195- 521

Printed in U.S.A,

STEERING GEAR

DESCRIPTION REQ'D
CAP-steering « « e e o o o o o - cteseserserosncsannnnns 1
NUT - jam 5/8" NCheX e« e covoesen D |
WHEEL - steeringe s e e ¢ e o s s v acesacaosos P |
BUSHING - flangednylon .......... eeoteesnsssensoe 2
SHAFT - steering o c e c v s e s v ecacocencscns cossnseces 1
KEY - Woodruff 3/16" X 3/4". ¢ e e e ecveevereannaes [ |
BRACKET -steering « . e e e s s s o « teocesrersenese e e 1
BOLT - 5/16" x 3/4" NC round head, square neck, ZP....... 2
LOCKWASHER - 5/16" ZP ... v vennencsonsssnnoas «es 4
NUT - 5/16" NC hex, ZP . ..o vu. Cesssersesransanoas 2
WASHER - 5/8'" plain, ZP....... ceecssenersssscaanss 1
GEAR - steering « « v o e e e o aa v o e e ceesnsscosseenssas l
PIVOT - steering gear ¢ v e e s e c e vecscesnconssns eernessl
FITTING - lube . ..voeoeeceenons PP |
BOLT - 5/16"x1"NChex, ZP « o v et evven- ceseonceses 2
WASHER - 5/16" plain, ZP . v cecevenecncsaconan .... UAR

October 1969




-
Y
2/

4
L.
|\
L
%

®

2,
¥

P o

/

i
@

Wil
»
@\@

7




CASE MODEL 107 COMPACT TRACTOR 19

FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D
1 C 15066 AXLE-frOnt°°°---o ooooooooooo ooccoooo-oo-ooool
2 C 5063 SPINDLE-rightmd ® ¢ ¢ 50 &0 92 2 20 009 P08 e8P0 0e e 1
3 C 15062 SPlNDLE-lefthand""""""""‘""“""“1
4 138_ 99 PIN-TOll scescccscecnsasnesncancsanssnssccccscsesnse
5 C 119086 WASHER - thrust 13/16" ¢ ¢cescececnen asrsscesscacane 3
6 219_ 404 FITTmG_lube .‘c.o.oot.000.0.00.00000.00000.‘3
7 C 13106 COVER - lube fitting « « » = =« teecsssnssssssssscnsens 3
8 c 12975 WASHER-Spindle @« ® % 60 0% o e 80000 000-2
9 A 30881 WASHER - wheel Spacer «-+ee«seeesosecsesesassssss UAR
10 132- 311 PIN - cotter 5/32" X 1-1/4" s cceverecncrecrcannncceae
11 C 15067 ROD -tieanddrag link +csscecscccsceracasencancan 2
12 C 15113 BALLJOINT - RH.thread ¢ s s s e s ccescvsasssscncensae 2
13 C 15068 BALLJOINT-L.H.thread 000000 trecesssssoceccsnas D
14 192- 23 LOCKWASHER - 1/2" ZP+scsensecssccrccoscs R
15 25- 118 NUT - 1/2" NC hex « » + = = = Gt et tettcsissesatarsanass B
16 129- 325 NUT - 1/2" NC hex, L.H, thread ------------ seesecese
17 C 15071 ARM - upper Spindle + « s s s s osenssvssscnssoncsccnns 1
18 C 15072 PIN -~ axle pivot «« - e st escecssssevssrscannanses]
19 131- 152 NUT-jam3/4"NChex........o.o.....oo..oo..oo-1
FRONT AND REAR WHEELS
1 C 15090 WHEEL -front s ¢ * s s e e e cennssos asessccccccsssecse 2
2 C 12110 BEARING - sealed inner s>+ s> » v s cec s oo enaso ]
3 C 12111 BEARING =outer s+ s s e+ e oenes c s e e s s e s seans s 2
4  219- 10 FITTING - IuDE « » e+ o e o s s e s onons feeiteiiisiesaeae g
5 C 12370 CAP -hubD sececssesacacenscsasssasocnsasss cress
6 C 15093 WHEEL - 1rear cecsseeeass “ e e ss s e s s e cestsesneaere 3
7 126- 21 KEY - Woodruff "A" 1/4" x7/8" e+ ee-n- ceecencsssnre
8 195- 2029 WASHER -~ 3/8" plain, ZPesev e o er s ercnanconnns vese 9
9 192 21 LOCKWASHER - 3/8" ZP « v+« « - et eeieeeseenecannn g
10 113~ 207 BOLT - 3/8" x 1" NC hex, ZP e+ e veves - R

Printed in U.S.A, October 1969




20

997794

€900 Qo 19
@@lQ@ 0

_casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 21

~ BELTS, PULLEYS AND IDLERS
REF. PART NO, DESCRIPTION REQ'D
1 C 13012 PULLEY-idler ooooooo o-ooooonooo-oo.c...co.oo.1
2 C 15528 ARM ~idler e s e o ss s oo s cesscasscscsnses A |
3 C 15545 BRACKET-idlerSpringooooo.oo.oooooooooooooocco1
4 113- 219 BOLT - 3/8"x2"NCheX, ZPe e ceeessascessosscnncanasl
5 192- 21 LOCKWASHER - 3/8" ZP +cecevecessvennnsee R |
6 129- 103 NUT-3/8"NChex,ZP ccuveeveeerovovconnsonnoasnnsl
7 C 15178 SPRING - idlers c c e s s e s o « e |
8 C 15527 SPACER -idler arm .« c s e oo as oo soccsassssce eessenes 1
9 195- 104 WASHER - 3/8" ZPe e o ccceesoccnossasnnsssscansans 2

- 10  113- 120 BOLT - 5/16" X1-3/4" NChéX s e e s o e e sveeecssacccenssl
11 129- 102 NUT - 5/16" NC heXx ZPe e e oo e cesssecacsssssansen 3
12 192- 20 LOCKWASHER - 5/16" ZP e e v e ¢ s 0 a s ceccesccsssencans 3

- 13  195- 521 WASHER - 5/16" ZP s eeeecoseaccansuosonannsansanne 3
14 C 15109 PULLEY - engine drive « « « » « esessscsssensssseccnss 2
15 T 25070 KEY ~ 1/4" X 2" SQUATE « o o s s s o = » sesevesnsessscncsa l
16 83- 54 SCREW - set 5/16" x1/4" sockethead e s v e o0 noavcaccnn 2
17 C 15370 BELT -drive cccecensocsosns eeseesseasssassaneas 1
18 C 15753 BELT = ClutCh « c e e s s cearesoneoncccscccas vesoese 1
19 C 15309 PULLEY -transaxle drive s s e e s s v s s s cevevacsreccecacl
20 126" 16 KEY-WOOdrUff#Qo oooooooooo ooo.oooooooo-oo-oool
21 81~ 45 SCREW -~ set 1/4" x 5/16" socket head « e« s e e s o a0 o s NI |
22 C 15252 FINGER - PTObelt «.ccce.e eeesessesscsssscscaans 2
23 113- 102 BOLT - 5/16" x3/4"NChex, ZP «ccvsun. cescessssans 2
24 C 15552 BELT - PTO ¢ e« e s eesssscssesenrannssan PO |

N

Y

L]

/‘\
Printed in U.S.A., October 1969

L secoltingersoll.com




22




CASE MODEL

REF. PART NO.
1 C 15106
2 126- 16
3 81- 45
4 C 15321
5 113- 102
6 192- 20
7 129- 102
8 C 15130
9 C 15636
10 132- 46
11 195- 521
12 C 15312
13 C 15173
14 C 15156
15 138- 92
16 C 15637
17 131- 869
18 C 15638
19 C 15644
20 132- 320
21 195- 518
22 C 15314
23 C 15319
24 C 13012
25 C 15554
26 132- 320
27 113- 219
28 195~ 104
29 192- 21
30 129- 103
31 C 15324
32 113- 103
33 C 15310
3¢ C 15551
35 A 30881
36 A 33531
37 C 15587
38 C 15545
39 C 15498
40 C 15499
41 195- 541
42 132- 48

Printed in U.S.A,

BRAKE ASSEMBLY

DESCRIPTION

DRUM—brake R EEEEEEE N N I E ar .

KEY - Woodruff #9 « s+«

s o e %0 e

107 COMPACT TRACTOR

23

REQ'D

-0'00-.1

SCREW - set 1/4" x 5/16" socket head « e e v e e v ceececcoes 2

BAND - brake assembly - - -

L A B I ) - " 0o »

BOLT - 5/16" x 3/4" NC hex, ZP . - .

LOCKWASHER - 5/16" ZP . .

NUT - 5/16" NC hex, ZP - .
BRACKET - reinforcement .
ROD - brake, rear
PIN - cotter 1/8'" x 3/4"+ . .
WASHER -~ 5/16" ZP ¢ « « « -
ROD - brake, fron
PEDAL - brake

BRACKET -~ saddle « <« cccececenscns

PIN - roll 3/16" x 3/4" « ..
BRACKET - brake lock «» .

» % e o0

* 5 0 0 e e

€ o0 008 0

" o @ s » e a

5 0 @ v an

0-00001

0000000100000000013

e " e s e e

00000017
o.o.-.l

ooooocooooocoooool

oocoo.olooooooo'o4

® ® 8 3 & s 0 O s e

a4 s o 00 &0 as s oo

o e @@ 5 a0 a0 0 020060880 aee 3

* o0 o0 oo

NUT - lock 5/168" NC hex, ZP « « « « s«
LEVER-brakelock P N A L) ..

KNOB - brake lever « e« e« ..

® ® a & 40 a s PN as e

" e o0 0

PIN - cotter 3/32" x 3/4" ZP o+ .+« e

WASHER - 1/4" ZP e oo
ROD - brake pivot assembly
ARM - idler pulley ««««=.
PULLEY - idler
ARM-idleroooooooooo-
PIN - cotter 3/32" x 3/4" « »

® @ & &6 00 080000 * * o @

® ¢ % & 4 5800800880800

BOLT" 3/8"X2"NC hex’ choooo.

WASHER - 3/8" ZP s+ e o s
LOCKWASHER - 3/8" ZP - -
NUT - 3/8" NC hex ZP « .+
BRACKET - transaxle pulley

BOLT - 5/16" X 1" NC hex, ZP P I N I . e

PULLEY - transaxle driven
BEARING ~ needle« « « ¢ o « »
WASHER - Spacer s e e neo s e
RING ~ retaining « « « « o o « &«
SPRING - idler arm .+ « ¢ « «
BRACKET - idler spring - .
PAD - foot rest R.H, « « ¢+«
PAD - foot rest L.LH, ¢ ¢ ¢ « &
WASHER - 5/8" ZP s« e v
PIN - cotter 1/8" x1" «+ ..

- e » e « a o 50
oooooo s » 8 %800 00 000
s e e s s 600000 s * e
= 4 & 60 000 s s e s e a s
ooooooo ® e o2 v 00 0o
¢ ® 4 000 0 00 s e

® e s 3 0P e 000 000 e . o0

e ® a2 5 808 090 00 e e o s e

October 1969




24




CASE MODEL 107 COMPACT TRACTOR 25

— TRANSMISSION AND FINAL DRIVE

REF, PART NO. DESCRIPTION REQ'D
NSS LEVER AND HOQUSING ASSEMBLY =c-ccccrserccccccee
C 11219 RlN'G_retaining s e 0 s 000 e e s e R
35012 RING..quadooooo--ooooooooooo-o.ooo-o ooooo .
11220 Pm,rouoooooooooo.oooooo.ooa.o-oooooooooo
15780 HOUSING_shjitleverooooo.ooo-...oooooco-oooa-
11163 KEEPER-Shiftleverocoooooo.o-oooo..a..oo.coo
15512 ILEVER -shift e e v eecccccecresscccccscscscncoscee
15782 ROD ASSEMBLY - shift (includes items 9, 10, 11, 12 and 56) - *
11166 SPRIN T R R N N Y N E NN N B R R S I )
- 5 BALL_Steel @ 8 8 59 69 640 OB O W SRS PEOON NSO I BSOS
11167 FORK - shifter *e**cecvcccsssssssasccsnsvenconsns
15783 ROD_shifter R R T E R R E R E N e
15784 ROD ASSEMBLY - shift (includes items 9, 10, 11, 14 and 56) - »
15785 ROD -shifter e s+ e+ s e ascevevscossossssocccss ERER
15786 AXLE_]_'.H.ooooo-OOOo--co-oo'..-oo.oooo»oooocv
15787 AXLE_R‘H.oooooococo ........ e s s 0 ac o s sacs s
11178 WASHER_tthtoonoooo.ooooooo. oooooooo R EEREEREE
- 436 SCREW-1/4"x2-1/4"NChex e R R R I
- 4 LOCKWASHER-I/4"""""""“"""""”"
11172 GEAR,ring ooooo s e e s sensressseacce s e e s s o anvsane
11173 PIN-drivecooo ....... ® @ 08 8 000 0BG oe e . e
11174 BLOCK - drive ®cccsvececccces. s e s s m s e s esnssss e
15788 PINION -bevel ccccssssoecssccacnscnsccsansscses
15789 PINION AND BUSHING ASSEMBLY - idler » ===« - covens
15790 SHAFT AND BEARING ASSEMBLY - shifter ++«+«=«=«~- .
27287 BEARING [ Y R R R I A S BN R S Y W)
11187 GEAR - idler e+ s> =<+ e vesveeseresscnsnse ss s s ee s
15791 SHAFT -idler s corecccecen e s 0 s acscscssesr s e ensse
15792 STOP-Shjfterooo.oooooooa-ooo..coo-oo-oooooooo
15793 GASKET - housing to cover sesessssecccccscoscscccnn
15794 GASKET - shift lever housing e s ¢ s e s ccerrscsccces R
11184 GEAR - SRIfting =« + v+ =ososessssenssnscasasnnns ..
11185 GEAR-S}ﬂfting ® © 6 6 4 0 8 2 8040 0 88 S E P eSS AN BIEr s
15795 GEAR-spurst ..... ¢ ® 48 6 8 8 &P " PP OB SO G sSSP
15796 SPACER ¢+ c+esesesoscccce e s s s s essnss s e eoaae
15797 GEAR - Spur 22T s cccscecescssersccccscrecronccns
15798 SPACER «+»+ 25+« ¢ s e o5 s s s e e s e sesesEEBsE O NN
15799 GEAR - Spur 16T s sessessescssvecccnccse cecevosncae
15800 SHAFT-mputcooooooooQ-oocooaoo.oocoooo.ooooo
11191 GEAR - spur, input shaft «eccccocecccccecrcacccnans

W OTNU WM

-
-0
[

)

[erd
OOOOOOOOOOOOOO»OOOOOOS;OOOOOOOS}OOOOOO
S T SN R e N Y el ol o il ol ol el el

Printed in U.S.A, October 1969




26




CASE MODEL 107 COMPACT TRACTOR 27

TRANSMISSION AND FINAL DRIVE (CONTD.)

REF. PART NO, DESCRIPTION REQ'D
41 C 10205 WASHER * e »vvsos00sacs e |
42 C 15801 SPACER ¢+ 2t asoosoascsssacsencananna B |
43 C 11193 GEAR-outpu s s s s ss s assesecsenn D N |
44 C 15802 P]_NION_output. ........ ¢ 8 a3 e e s s e0 0 o0 aneean es 1
45 C 11195 SEAL -0Qil #+ssseccecccssossnssnsaans sierennsens 2
46 C 15803 HOUSING AND BUSHING ASSEMBLY - L.H, (includes item 52) . 1
47 C 15804 HOUSING AND BUSHING ASSEMBLY - R.H. (includes item 52) . 1
48 C 15805 COVER ASSEMBLY - (includes items 58 and 59) « e s e es v e 1
43 C 15806 HOUSING ASSEMBLY - (includes items 58 and 59) « + s o ¢ ¢ . & -1
50 83- 412 SCREW - 1/4"x3/4" sockethead « » e e cecvsvcescsns .. 8
51 F 53650 PIN - dowel» ¢ s oo o0 ce s s e s s e s e eercsonsnoenn saee 2
52 C 1580% BUSHING scsssee=- Peeescesecosctnosennuan B
53 C 11224 PLUG - pipe, filler and drain =« s ecsecsscose.. cesesecnes 2
54 C 15808 GEAR -bevel ¢ » v e s s o s 0 ensee= L R R I I 2
55 C 11222 RING-retamlng ..... ® e 6 s 00 68 eesemvesrese s «evseees 1
56 A 11538 RING-retamg ®» 26 0 0066 s06am0ceeseeenaeea seeecsea 1
57 C 16008 BEARING * coccvsosvovercscsnans ceameressasnnaea 1
58 C 16005 BEARING »++vcaoosns creaas cheesssencaraneas ee 1
59 C 16010 BEARING ++ ¢ ovovsosocosaseccansscass B |
60 C 16011 SEAL -Qil sccsescesnnncscacacaes eresssesacsnas 1
61 C 15809 SHAFT - reverseidler s e+ ceceecsccacecascrconccne »ee 1
62 C 15810 SPACER - reverseidler ¢ s eocssveeeccanse RIS |
63 C 11211 IDLER - TeversSe « » s s o s oo s s e eeunae s resesacensoens 1
64 C 11213 BEARING - thrust « c¢-eeocesoscnnsacansananss esee 2
65 C 15811 CARRIER - differential « e o+ e e s s c v oo s oo assas S |
66 C 15812 CARRIER - differential « + ¢ e 6 e ¢ e e o v R I I I ¢
67 C 15618 KNOB-ghift lever » c s s s s e e s 6 s e s e s oo e s oasanscaanas 1
68 C 15134 BOLT - "U" 5/16" s e s eovsancossccosnosanan seeese 2
69 192- 20 LOCKWASHER -~ 5/16" ZP+ » » « « « seecescssccccvrccsa 4
70 129~ 102 NUT - 5/16" NChex, ZP++-ccevrerccesscsccncancnse 4

Printed in U.S.A. October 1969




28

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 29

ATTACHMENT DRIVE

/—\.
; POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO, DESCRIPTION REQ'D
1 C 15136 HOUSING - PTO ¢ ¢ e s c s e sssosssesoasssscsncsosansacscs o1
2 C 15083 PULLEY -PTODboOttoOm + e« co s et o cscccccsscesanvsensal
3 C 15086 PULLEY ASSEMBLY - PTOtOp ecccceveecncccsssavasnel
4 C 10822 WASHER - plain s e sceveccececcncsccncsasoncan esel
5 A 170280 BEARING - PTO s s ¢ s s s s e s o s e ossese eseaccesscsossnes 2
6 C 15272 WASHER -=Delleville ¢ ¢ s s oo s 6 s e s o s s osscscsssosns evsel
7 113- 206 BOLT-3/8"X3/4"NCheX,ZP e enroesnssvesssoensescsesl
8 192- 21 LOCKWASHER-3/8”ZPOoc.oooo-‘boooo.ooooooo...1
9 195" 104 WASHER-3/8"plain,ZP ® ® 8 % ® 6 2% a0 e e 0o ® s 8 o8 1

. 10 113- 138 BOLT-5/16"x3-1/2"NChex,ZPo..................1

' 11 131~ 176 NUT - 1lock 5/168" NCheX e s oo vsensesescocecocsccannnl
12 C 15143 ROD - belt adjust front « e eeceecearsesasssccsas ceeeal
13 C 15140 SLEEVE s+t ecoccacss e |

* 14 C 15141 SPRING » v+ s aesssesssnsssascsoncas D |
15 192- 21 WASHER-3/8"p1am oooooooooo.oo-oo--ooooo.-o.o1
16 129" 103 NUT-]amS/B"NCheX ooooo ...00'0..0....00.0.'0.1
17 138~ 92 PIN-roll3/16"x3/4"..... ......... seseessesensssl
18 C 15147 ROD - PTOTEAr » ¢ s e s s s a v n o s s enosssecssss seseesel
19 C 15207 LEVER - engaging e cccceseosacrscsccrccconssonsvansl
20 132- 46 PIN-cotterl/S"x3/4" sssoneoes D |
21 C 15627 SPACER ¢ o050 T vesvesssl
22 175- 415 SCREW - 5/18" x 1" truss head, ZP s s+ e cevssosacncecne 1
23 192- 20 LOCKWASHER - 5/16" ZP s c e e s csacvecccscnsssocassl
24 129- 102 NUT-—s/lS"NChex’ZP oooooooooooooooooo.oooooao1

IMPLEMENT LIFT

1 C 15164 LEVER - implement Lift « s o e c ¢ e e 0 v cvenr. D |
2 C 15159 ROD-push «cccccne e s s scessesesenenesosenen eesl
3 C 15157 BUTTON -thumb ¢scecetvaccaece eessessssnsecensel
4 C 15156 BRACKET - saddle « cccesvossssencsccos casennennss 2
5 113- 102 BOLT - 5/16" x 3/4" NC hex, ZPe cccvsocrccacees ceeecd
6 192- 20 LOCKWASHER - 5/16" ZP s e ¢ o ¢ o » cececceccenessennas 4
7 129- 102 NUT - 5/16" NC hex, ZP scecacoccssone s ecnesessoces d
8 132- 92 PIN - roll 3/16" X 3/4" v evecensoccoasasanons ceeeeel
9 C 15564 SPRING o e c s c s cceoosorssnssosvssnsasosenscasssocss .1
10 138- 2054 PIN - spircl 5/16" x1-3/4" e o veeennnnn S
11 195- 521 WASHER - 5/16" plain e « e s oo s oseocesssooonenasnsoesl

Printed in U,S.A, October 1969




30

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR N
BREAKER CONTACTS,

& MAGNETO AND ALTERNATOR
REF. PART NO. DESCRIPTION REQ'D
1 C 15905 FLYWHEEL - engine s s e s e cccecesccccccccs seeccessl
2 C 15906 SPRING - dust COVEX « s ¢ o o s » ceescseseseencsessse e 1
3 C 15907 COVER - breaker box dust « + + « » s es s s s e s e s es e s 1
4 C 15908 CAM - breaker » » s s o = teoseessssecsesaenn ssssececsal
5 C 15909 BREAKERASSEMBLY-COHtaCt e s ss s v s s ecas e eeeosl
6 C 16053 SCREW «ersocvnascances Cesesesascaananns R
7 C 16054 WASHER ¢ ¢» o« s e ceo s s s s s eenaas saseesssesrsensaal
8 C 15910 TAB - terminals « « « « e s e s s s veonsae e en seesesssesl
9 C 16055 NUT e o v secacceacssscncse esnsses e s s sannecnnae ceee ]

. 10 C 15911 FELT - cam wiper sesssccccscscs eseccssesscesanss 1
11 C 16056 SCREW ¢ s ceessscsossecssnesssncsscscs eseacssenessl
12 C 15912 CONDENSER ++o-acsoss Cessecccancasscnss S
13 C 15913 COIL ASSEMBLY - magneto (includes items 12, 14 and 18) - -+ 1

’ 14 C 15914 SPRING - COil WEdge o » s s oo ecearsonasnsss I |
15 C 15915 STATOR PLATE ASSEMBLY:« ..+« R R 1
16 C 15916 CORE AND PLATE s cceeocacaaasss cecessesensssasl
17 C 15917 GENERATOR COILS AND LEADS e+ cccene I |
18 C 1H918 WIRE ~lead s e s o osaoesses eeocace s s seisenenson voaal
19 C 15919 SLEEVE - insulation e« e s v o s o ece e T |
20 C 15920 SHIELD - COil s v acssosascsnsoscencs cnacsccssnsen
21 C 15921 CLIP - coil fastening « » « « = « esasessascsscsses cesees
22 C 15922 CLIP-ground «s-csseoacccccs chiecessatsssenans .1
23 173- 244 SCREW ¢ +¢ccccoces tsensasavananees e
24 C 15927 GASKET - dust cOVere « e e e o = » s e es s e s nsecane escenssl

Printed in U,S,A, October 1969




32

Do

=05t
oo
6

N b

e
50w

4
5

casecoltingersoll.com




i
|

CASE MODEL

REF. PART NO,
15990
16012
16065
16059
16058
16060
16061
16013
16014
16015
16062
16063
16064

= OO a WD -

- o

)]
[95]

16016
16017
16018
16019
16020
16021

acaaaazaacaaoaoaanoaaanann

DO = b e e
COO=-IJ0M0kwWwh

D B2 DO B
> €O D) b
222
winn
W /5]

DN BN DN
Q=TI O
g a
4,75

Printed in U,S.A,

STARTER

DESCRIPTION

STARTER - engine 12 volt s+ cscceccns
CAP ASSEMBLY - end (includes bearing)s - «

BOLT -thru *cc+rsece o oo
LOCKWASHER * ¢+ s o cevenree
NUToooooocooooooooo

WASHER - spacer (,010)
WASHER - spacer (.020)
ARMATURE » *» » =+ »
HOUSING - starter - --

-

WASHER - insulating-

WASHER - plain » + »

.

.

LOCKWASHER » = = ===~ -
NUT *+*¢vcvovecocssascs

BRUSH AND SPRING KIT (see Ref. 14

-
-
-«
.
a
.
.
-
.

INSULATOR IR EREEEEEEENE

INSULATOR =+ - - -

.

"o s 8 v e

BRUSH AND SPRING KIT « =+« -
SPR]_NG_brush R EEEEEEE
CAP ASSEMBLY - commutator end

BENDIX ASSEMBL

o s o 0

NUToooounovoocoo
STOP-plniOn ...........

SPRING - anti-drift
WASHER - pinion - *
SLEEVE - anti-drift
GEAR - pinion * = =
SHAFT - screw =+«
WASHER - thrust - -
CUP -~ cushion » = -
CUSHION - rubber -
WASHER - thrust - -

casecoltingersoll.com

« o o

107 COMPACT TRACTOR

REQ'D
. 1

o e e 0 000 a
* e 20 00 080

® ® s 0 0 a e 00 e e
@ & o s 8 0 0 808 0 000 00
® & 6 o 504 e s e 0o
® » ¢ 8o e 0 s 00 s o0
® ¢ @ s e p ¢t o e e o000
e 8 o0 00 8060000
® o s ® 28 00 06 00008
® & & 5 0 ¢ s 0w s 000 0
® ¢ ® 2 050 08P
® @« ® % e 20 000008 000
e % 0 08 % s 0 0 80 e
)ooooocooooo

®« e e ® e 4 e e oo
® o s 8 00 0 00 e o>
® @ % o6 e 000 0000
® 8 8 s 0 s 0 00 s 00w
e % o & o e e v 20
* ¢ 6 ¢ 8 0 00 e aaww
S o % o 0 0 8 08 000 0o
® @« s 0o s e v e s eee o
® &6 8 o 0 20 s e 00w s oe
®» ® 5 0 006 0 8 00 020000
" R e s e e
® 3 @ 8 a0 0900 uesoee
& ¢ @ o0 0 00 0 008 88
e 2 o ¢ 0% 2% 00 00 e
® " » m e e » e s e e8P ee
L A R R R I A I )
® ® % o 2 e s 0 e e e

QOctober 1969

33

.
.
—

4 & 6 e 8 & & 8 ¢ * ¢ 8 8 » P & s s " & 3 9 & st v

ggmmm

Pk b pd b b ek ped b b b b ek b D) DND DN DN R DD OIND e b et e

® ®» 8 8 e+ ® 8 e * ¢ B & e s e & s " 2 e 2 = .



34

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 35
STARTER
/"\
REF., PART NO. DESCRIPTION REQ'D
C 15989 STARTER - engine 12 volt *****==*** sesesserrecconey
1 C 16022 CAP ASSEMBLY - end (includes bearing) = * "= **°**** 1
2 C 16067 WASHER - spacer (,024) === *ccvcececens reresesg
2 C 16068 WASHER - spacer (L008) ** s scessrersecccccccnnsg
3 C 16023 ARMATURE **t ¢ evctesssccccescccccnsnscaee *1
4 C 16024 HOUSING - starter **" " **csssosecossscscen secevey
5 C 16025 WASHER - insulating *=*-""=**t"rceececssccccn
6 C 16069 WASHER - plain *****c*cessreccrcccccccncns 2
7 C 16070 LOCKWASHER °**c*°*csssccecccncsss sececacay
8 C 16064 NUT** s+ ss0e I R N R I I I |
9 C 16072 WASHER - spacer®****°**cvcvsecetersancucccns 1
10 C 16071 BOLT -~thry "**"®**cs=eseevssccorovosscscnas «e9
11 C 16009 WASHER ********vescccccacccsonan revscereas g
- 12 C 16028 BUSHING -~ insulating **** s cesrececcocccecsy
13 C 16027 BRUSH ANDSPRING KIT " "*****sssreonccscanan .1
14 C 16028 SPRING -brugh ********"esccecasnssa sereseraeg
15 C 16029 CAP ASSEMBLY - commutator end *********ssccesse
16 C 16030 BENDIX ASSEMBLY *******rcececroansscccsasccsse 1
| 17 NSS NUT -hex *****ccecessoacns seesrcseanenrey
18 NSS STOP - pinjon *~***s=*sseercecsccccsccccccns]
19 NSS SPRING - anti-drift ******c°c*cresecnocense ceeq
20 NSS WASHER - pinion = **=**** s esersscrecccccns 1
21 NSS SLEEVE - anti-drift ** - - - R R R
22 NSS GEAR - pinion *******srcveecessreccnnncenny
— 23 NSS SHAFT - Screw *****®-sesscesvacccnsnancancsay
24 NSS WASHER - thrust * = *° " * Cecssosssrrseassacssse 1
25 NSS CUP'CUShiOI] .............. I I I S S .01
26 NSS CUSHION - rubber ®******sseeesoanssccnnsasosy
27 C 16031 WASHER - thrugt * *****ssseecveccccccccccscse 1
28 C 16066 BOLT - terminal ****c***sescrercrcrscsccorsacey
>
|
/\.

Printed in U,S.A.

October 1969

casecoltingersoll.com




36

F AN

N
B
\)\

N
W

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 37

ELECTRICAL SYSTEM

REF, PART NO, DESCRIPTION REQ'D
1 C 15114 CLAMP-battery--00000‘--'-0000 oooooo oocoo.o-01
2 M 20164 BATTERY - 12 VOlt cececeoeccnsonrs ceenensasas ceanesq
3 C 155625 CLIP - mounting = +<«=*-+~- acensnsen e ceessessennen i
4 C 15542 HARNESS - Wire sr+=scesccccececsaccsccsnosssacee ]
5 C 14565 CABLE - battery to solenoid (black 10-1/2") secevrecacens
6 C 15543 CABLE - battery to ground (black 6-1/4") == seees ]
7 C 14553 SOLENOID - Starts eessscsscssasssscasccccssansce ]
8 C 14552 - SWITCH - ignition (includes key) » s+ =+ sseccsoccceccccen
9 C 12684 KEY - ignition s s e cecececcsccncvcccscncse N |
10 C 15683 SWITCH-Safetystart ..... s e s s seosane I |
11 C 15989 STARTER - 12 VOlt s+ s evesscsoscsscccnens cesceesae ]
11 C 15990 STARTER - 12 VOlt eseveseosenuncssncssnacessencsvs ]
12 C 15923 PLATE - rectifier mounting « » e e s s+ seescccccccsane sae
13 C 15925 RECTIFIER -diode s+ esrsseceeccccacans cececcnns g
14 C 15924 FU’SE-rectiﬁer(Sanlp.)......-.............c.....l
15 C 15926 COVER - rectifier e+ o oo cesesesse cesesssesses N |
16 173~ 244 SCREW - 5-40 x 3/8" round head, machine + +cs=ceseseee-]
17 C 15684 WIRE - solenoid to safety switch (black 24') « <« - seeee]
18 C 15960 CLIP - wiree e« » = sesenusue es e areaces sessssscseaans i

HEAD LAMP (OPTIONAL)

KIT - head lamp (order G6 machinery item) . « « - - sesrrecees .1
1 c 16087 wIRE ASSEMBLY s 0 0 6 86 4 68 ¢ 8 68 e P B B E NPT ELE s ssoe 1
2 C 14537 CONNECTOR_headlamp ¢+ s o0 s s e s o s s e s sssssenr oo |
3 c 14302 HEADLAMP........oouo-oooooooooooooooooooo'o2
Printed in U.S.A. October 1969

casecoltingersoll.com




38

o
7

Y &%

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 39

ELECTRICAL SYSTEM HARDWARE

REF, PART NO. DESCRIPTION REQ'D
1 C 14060 NUT-backup3/4" ce s s e s e s esssssesssrs s e 1
2 193- 61 WASHER-3/4"internaltooth ..... ssevsssececrccossn ]
3 C 12683 NUT_escutcheo“3/4"...... ..... st e eseecesscsascas ]
4 C 10836 NUT-Speedtype"U"'°°°-"°°'°'°°°"°°'°°"°“°2
5 87- 484 SCREW - #10 x 1/2" hex head, self-tapping *+ =+ s+ 2
6 193- 170 WASHER - #10 external tooth » «+« << - ceccanene seceen 2
7 C 15702 SCREW - #10 x 5/8" NC, binder head, nylon *=+++=**=cc-*= ]
8 C 15703 WASHER-3/16"ny10n“”"'”"" ..... sesevseese |
9 C 15704 NUT-#IONC,hex’nylon es s s e s s esesvessssasssvsec ]
10 111~ 202 BOLT - 5/16" x 3/4" round head, square neck *+ = » ==+ *<** 1
11 129- 102 NUT-5/16"NCheX"”""""""""""""'1
12 111- 108 BOLT -~ 1/4" x 3/4" round head, square neck**=*>*=®=**=°*°" 1
13 129- 122 NUT-5/16"NFhex"”"'""""" ..... ases e 2
14 129- 27 NUT - #10 NC hex teces s asrasevssacssssveaccsssense D
15 192~ 18 LOCKWASHER - #10 =+ cscrseresocsccccnccvcncne .« 2
16 192- 20 LOCKWASHER-5/16" e s s s escsssesressessncrsnsee )
17 129- 101 NUT-1/4"NChex'°°°'°°'°"“"*"""""""1

HEAD LAMP (OPTIONAL)

1 131- 615 NUT_speedty-pe.o-..o..-ooo-o..c.oo.--o.oo..oo4
2 187- 1047 SCREW - #8 x 1/2" round head, Phillips, self-tapping *****°* 4
C 14302 HEAD LAMP ASSEMBLY s sccccovvsressssssaccsnccscs
3  Nss RECEPTACLE - head lamp (order C14302)s == ss==-*==+ 1
4 C 14305 BULB - head lamp s =eesssscscsscecccnocscccves ]
5 C 14304 GASKET - head lamp e+ +=ecsesssccsrecveccsscscs
6 C 14303 LENS“headlamp P A NI B NI S cessscsascs e |
Printed in U.S.A. October 1969

casecoltingersoll.com




b 0
A
v
T LIFY
A Yo
4 LOCK
"
~
€
N
T
b
R
1
v
K3
| ON

casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 41

DECALS

REF., PART NO. DESCRIPTION REQ'D
1 C 15647 DECAL - hood R.H,e s e e ccevcsccecs ssaevessssusses 1
2 C 15648 DECAL"hOOdL.H.ooo-o-oocoooooo-ooooooooooo..o1
3 C 15653 DECAL - instrument panel « « e « c e a o0 e enee R |
4 C 15655 DECAL -grilleinsert c c coeececessnessnecncccssacasl
5 C 15656 DECAL - 2ir SCOOpP c e e oot e o s neaonsoasccsen P |
6 C 15657 DECAL-PTO ¢ cceocncesacss secesnscsasnas ceaesl
7 C 15658 DECAL -brake lock e« e esseeccceccccs T
8 321- 1628 DECAL - "CASE'" ¢ et s ceccseassccnnrancocs e |
Printed in U.S.A, October 1969

casecoltingersoll.com




42

NUMERICAL INDEX

PAGE REF. PART PAGE REF. PART PAGE REF.
:‘c‘)'.zT NO. NO. NO. NOQ. NO. NO. NO. NO.

35012 25 3 C 15093 19 6 C 15542 37 4
A 11538 27 56 C 15095 17 3 C 15543 37 6
A 27287 25 26 C 15086 17 4 C 15545 21 3
A 30881 19 9 C 15097 17 5 C 15545 23 38
A 30881 23 35 C 15104 17 12 C 15551 23 34
A 33531 23 36 C 15105 17 13 C 15552 21 24
A 170280 29 5 C 151086 23 1 C 15554 23 25
C 10205 27 41 C 15109 21 14 C 15584 29 9
C 10657 9 5 C 15112 9 30 C 15587 23 37
C 10822 29 4 C 15113 19 12 C 15607 15
C 108386 39 4 C 15114 37 1 C 15609 15 3
C 11163 25 6 C 15116 13 14 C 15610 15 5
C 111686 25 9 C 15130 23 8 C 15618 29 67
C 11167 25 11 C 15134 27 68 C 15636 23 9
c 11172 25 20 C 15136 29 1 C 15637 23 16
C 11173 25 21 C 15140 29 13 C 15638 23 18
C 11174 25 22 C 15141 29 14 C 15641 13 12
Cc 11178 25 17 C 15143 29 12 C 15644 13 9
C 11184 25 32 C 15147 29 18 C 15644 23 19
C 11185 25 33 C 15156 23 14 C 15847 41 1
C 11187 25 27 C 15156 29 4 C 15648 41 2
C 11191 25 40 C 15157 29 3 C 15653 41 3
Cc 11193 27 43 C 15159 29 2 C 15655 41 4
C 11195 27 45 C 15164 29 1 C 15656 41 5
Cc 11211 27 63 C 15173 23 13 C 15857 41 6
C 11213 27 64 C 15174 9 2 C 15658 41 7
C 11219 25 2 C 15178 21 7 c 15683 37 10
C 11220 25 4 C 15207 29 19 C 15684 37 17
C 11222 27 55 C 15252 21 22 C 15685 37 3
C 11224 27 53 C 15272 29 6 C 15686 37 4
C 11906 19 5 C 15306 13 1 C 15688 37 1
C 12110 19 2 C 15309 21 19 C 15689 37 2
C 12111 19 3 C 15310 23 33 C 15702 39 7
C 12370 19 5 C 15312 23 12 C 15703 39 8
C 12683 39 3 C 15314 23 22 C 15704 39 9
C 12684 37 9 C 15319 23 23 C 15753 21 18
C 12975 19 8 C 15321 23 4 C 15780 25 5
C 13012 21 1 C 15324 23 31 C 15782 25 8
C 13012 23 24 C 15370 21 17 C 15783 25 12
C 13106 19 7 C 15421 13 2 C 15784 25 13
C 14060 39 1 C 15425 13 7 C 15785 25 14
C 14302 37 6 C 15436 13 8 C 15786 25 15
C 14302 39 C 15440 15 10 C 15787 25 16
C 14303 39 6 C 15443 13 3 C 15788 25 23
C 14304 39 5 C 15492 13 10 C 15789 25 24
C 14305 39 4 C 15498 23 39 C 15790 25 25
C 14534 15 9 C 15499 23 40 C 15791 25 28
C 14537 37 5 C 15501 15 11 C 15792 25 29
C 14552 37 8 C 15510 17 7 C 15793 25 30
C 14553 37 7 C 15512 25 7 C 15794 25 31
C 14565 37 5 C 15518 7 84 C 15795 25 34
C 15062 19 3 C 15519 9 1 C 15796 25 35
C 150683 19 2 C 15524 12 11 C 15797 25 36
C 15066 19 1 C 15525 9 9 C 15798 25 37
C 15067 19 11 C 15525 37 3 C 15799 25 38
C 15068 19 13 C 15526 9 6 C 15800 25 -39
C 15071 19 17 C 15527 21 8 C 15801 27 42
C 15072 19 18 C 15527 29 21 C 15802 27 44
C 15083 29 2 C 15528 21 2 C 15803 27 46
C 15086 29 3 C 15530 9 8 C 15804 27 47
C 15090 19 1 C 15540 9 31 C 15805 27 48

casecoltingersoll.com




43

‘NUMERICAL INDEX

r PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO, NO. NO. NO. NO. NO.
C 15806 21 49 C 15877 7 76 C 15981 5 38
C 15807 217 52 C 15878 7 1 C 15982 9 21
C 15808 27 54 C 15879 7 79 C 15983 9 19
C 15809 217 61 C 15880 7 81 C 15984 9 15
C 15810 27 62 C 15881 9 28 C 15985 7 55
C 15811 21 65 C 15882 9 24 C 15986 7 67
C 15812 27 66 C 15883 9 16 C 15987 9 26
C 15821 5 1 C 15884 7 51 C 15988 7 72
C 15822 5 4 C 15885 7 85 C 15989 7 83
C 15823 5 4 C 15886 7 87 C 15989 35
. C 15824 5 5 C 15887 11 1 C 15989 37 11
C 15825 5 5 C 15888 11 2 C 15990 7 82
C 15826 5 6 C 15889 11 3 C 15990 33
C 15827 5 7 C 15890 11 5 C 15990 3 11
. C 15828 5 8 C 15891 11 8 C 15991 11 11
C 15829 5 9 C 15892 11 8 C 15992 11 12
C 15830 5 10 C 15893 11 9 C 15993 11 13
C 15831 5 11 C 15894 11 10 C 15999 11 16
C 15832 5 12 C 15895 11 14 C 16000 11 21
C 15833 5 12 C 15896 11 15 C 16001 11 22
C 15834 5 12 C 15897 11 17 C 16002 11 23
C 15835 5 13 C 15898 11 18 C 16003 11 24
C 15836 5 13 C 15899 11 19 C 16004 11 26
C 15837 5 13 C 15900 11 20 C 16005 27 58
C 15838 5 15 C 15901 1 25 C 16008 27 57
C 15839 5 17 C 15902 11 217 C 16009 35 11
— C 15840 5 18 C 15903 11 28 C 16010 21 59
C 15841 5 19 C 15904 11 30 C 16011 21 60
N C 15842 5 21 C 15905 31 1 C 16012 33 1
C 15843 5 22 C 15906 31 2 C 16013 33 6
C 15844 5 29 C 15907 31 3 C 16014 33 7
C 15845 5 30 C 15908 31 4 C 16015 33 8
C 15846 5 26 C 15909 31 5 C 18016 33 12
C 15847 5 34 C 15910 31 8 C 16017 33 13
C 15849 5 39 C 156911 31 10 C 16018 33 14
C 15850 5 40 C 15912 31 12 C 16019 33 15
C 16851 5 41 C 15913 31 13 C 16020 33 16
C 15852 5 42 C 15914 31 14 C 16021 33 17
C 15853 9 20 C 15915 31 15 C 16022 35 1
C 15854 5 44 C 15916 31 16 C 16023 35 3
C 15855 9 18 C 15917 31 17 C 16024 35 4
. C 15857 5 50 C 15018 31 18 C 16025 35 5
C 15858 9 C 15919 31 19 C 16026 35 12
C 15859 9 23 C 15920 31 20 C 18027 35 13
C 15860 9 14 C 15921 31 21 C 16028 35 14
> C 15861 9 10 C 15922 31 22 C 16029 35 15
C 15862 9 C 15923 37 12 C 16030 35 16
C 15863 9 13 C 15924 37 14 C 16031 35 27
C 15864 7 52 C 15925 37 13 C 16032 5 31
C 15865 17 56 C 15926 37 15 C 16033 5 43
C 15866 7 59 C 15927 31 24 C 16033 7 70
C 15867 7 60 C 15960 37 18 C 16034 9 22
C 15868 7 61 C 15972 7 86 C 16035 9 17
C 15869 (g 63 C 15973 ] 2 C 16036 5 48
C 15870 1 64 C 15974 5 3 C 16037 9 25
C 15871 (] 65 C 15975 5 14 C 16038 9 12
/a C 15872 5 27 C 15976 5 20 C 16039 9 11
C 15873 7 66 C 15977 5 24 C 16040 7 54
C 15874 1 68 C 15978 5 25 C 16041 7 62
C 15875 7 69 C 15979 5 32 C 16042 7 58
C 15876 7 5 C 15980 5 33 C 16043 9 27

\ casecoltingersoll.com




44

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. "NO. NO. NO. NO. NO. NO. NO. NO.
[ 16044 i 71 113- 207 13 4 192- 20 21 12
C 16045 7 73 113- 207 19 10 192- 20 23 6
C 16046 7 53 113- 219 21 4 192~ 20 27 69
C 16047 7 78 113- 219 23 29 192- 20 29 6
C 16048 7 80 113- 221 13 17 192- 20 29 23
C 16049 9 29 126- 16 17 6 192- 20 39 16
C 16050 11 4 126- 16 21 20 192- 21 13 5
C 16051 11 7 126~ 16 23 2 192- 21 19 9
C 16052 11 29 126- 21 19 7 192- 21 21 5
C 16053 31 6 129- 4 . 5 47 192- 21 23 29
C 16054 31 i 129~ 27 39 14 192- 21 29 8
C 16055 31 9 129~ 101 39 17 192- 21 29 15
C 16056 3 11 129- 102 15 8 192- 23 19 14
C 16058 33 4 129- 102 17 10 193- 61 39 2
C 16059 33 3 129- 102 21 11 193- 70 39 6
C 16060 33 5 129- 102 23 7 193- 509 7 57
C 16061 33 5 129~ 102 27 70 195- 521 17 16
C 16062 33 9 129- 102 29 7 195~ 104 13 18
C 16063 33 10 129~ 102 29 24 195- 104 21 9
C 16064 33 11 129- 102 39 11 195- 104 23 28
C 16064 35 8 129- 103 13 6 195- 104 29 9
C 16065 33 2 129- 103 21 6 195~ 514 17 11
C 16066 35 28 129- 103 23 30 195- 518 23 21
C 16067 35 2 129- 103 29 16 195- 521 21 13
C 16068 35 2 129- 122 39 13 195- 521 23 11
C 16069 35 6 129- 125 ki 74 195- 521 29 11
C 16070 35 7 129- 325 19 16 195~ 541 23 41
C 18071 35 10 129- 504 9 4 195~ 2029 19 8
C 16072 35 9 131~ 69 23 17 211- 5 25 10
F 53650 27 51 131- 152 19 19 214- 251 9 7
L 15282 17 1 131- 165 39 1 219- 10 19 4
M 20164 37 2 131- 176 15 4 219- 17 17 14
O 5399AB 5 36 131~ 176 29 11 219- 404 19 6
T 250%0 21 15 131- 417 13 19 321- 1628 41 8
131- 1113 17 2
HARDWARE CODE NUMBERS 132- 46 23 10
132- 46 29 20
13- 436 25 18 132- 48 23 42
25- 118 19 15 132- 92 29 8
81- 45 21 21 132- 311 19 10
81- 45 23 3 132- 320 23 20
83- 54 21 16 132- 320 23 26
83- 412 27 50 138- 92 23 15
87- 484 39 5 138- 92 29 17
92- 4 25 19 138- 99 19 4
111- 108 39 12 138~ 2054 29 10
111- 202 39 10 173- 42 5 49
111- 215 17 8 173- 44 5 45
111- 219 15 2 173~ 215 9 3
113- 102 15 6 173~ 244 31 23
113- 102 21 23 173- 244 37 16
113- 102 23 5 175~ 415 29 22
113- 102 29 5 187~ 1003 5 23
113- 103 17 15 187- 1041 5 28
113- 103 23 32 187- 1047 39 2
113- 104 5 16 187- 1054 9 32
113- 111 5 35 187- 1054 13 13
113- 120 21 10 192- 14 5 46
113- 138 29 10 192- 18 39 15
113- 206 13 15 192- 20 15 7
113- 206 29 7 192- 20 17 9

casecoltingersoll.com







